



# TEST REPORT

Reference No. : SZ2014060711(E)

Date : Jun. 13, 2014

Page No.: 1 of 3

Client : HANGZHOU J&H TRADING CO., LTD  
Address : RM505, WENXINTOWEL, NO.195, WEN ER ROAD, HANGZHOU, CHINA.

The following merchandise was (were) submitted and identified by the client as:

Name of Product : DKP 111965 DUCK TOWEL  
Test Model : /  
Model May Cover : /  
Sample Material : Towel  
Sample Received : Jun. 10, 2014  
Test Period : Jun. 10, 2014- Jun. 13, 2014  
Test requirement: Flammability test.  
Conclusion : -----

---

Issued by:

---

**Leo Qin**  
**Lab Manager**

## Remark:

If there are any questions or concerns on this report, please contact following persons:

Customer service: Ms Tina Liu([Tina.liu@stq-cert.com](mailto:Tina.liu@stq-cert.com) 0512-87661878-8031)

Technical service: Mr Kevin Chen([Kevin.chen@stq-cert.com](mailto:Kevin.chen@stq-cert.com) 0512-87661878-5010)

STQ Testing Services Co., Ltd.

Member of STQ Group

地址:苏州工业园区星湖街 218 号 B3 幢 3 楼  
电话(Tel.):+86/(0)512 87661878  
网站(Web):www.stq-cert.com

Add.:3F,B3,218 Xinghu St., Suzhou Industrial Park,China,215123  
传 真(Fax): +86/(0)512 87661802  
电 邮(Email):Service@stq-cert.com



# TEST REPORT

Reference No. : SZ2014060711(E)

Date : Jun. 13, 2014

Page No.: 2 of 3

## TEST RESULTS:

### Summary:

Sample No.	Sample Name/Description	Test Item(s)	Requirement	Conclusion
1#	White towel	Flammability	CPSIA	PASS

### Detail Results:

#### Flammability (US CPSC 16 CFR PART 1610:2012)

Test Parameter	Conclusion
	1#
CPSIA section 16 CFR PART 1610-Wearing Apparel Flammability	PASS

**Remark:** As Verified the sample are exempt from flammability testing in accordance with:16 CFR 1610.1(d)(1): Plain surface fabric with the fabric composition contain polyester.

\*\*\*\*\* To be continued \*\*\*\*\*

**SAMPLE PHOTO**

\*\*\*\*\* END OF REPORT \*\*\*\*\*